
 

    

  

 

  

KWR 2024.090| October 2024 

Modelling of OMPs 

removal in activated 

sludge and advanced 

oxidation systems 

TKI Belissima  

 



 

  

KWR 2024-090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 1 

Collaborating Partners 

 

      

       

 

 

 

 

 

 

 

       

 

 

 

 

 

  

       

       

       

  



 

KWR 2024.090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 2 

Report 

Modelling of OMPs removal in activated sludge and advanced oxidation systems  
 
TKI Belissima 

KWR 2024.090 | October 2024 
 

Project number 

402715 

Project manager 

Frank Oesterholt 
[...]
The OMP removal mechanisms, with their corresponding process rates, were added to the ASDM model to create 

an uncalibrated model. Subsequently, the kinetic and stoichiometric coefficients were obtained from the batch 

experiments conducted in this project supplemented with values extracted from the literature (Plósz et al. ,2012) to 

develop and calibrate the OMP model in this project (see Annex IV). 

3.2.2 Model development, implementation and parameter values  

 

In the TKI Belissima project, the BioWin software was used to model the CAS system of WWTP Walcheren. The CAS 

configuration at Walcheren, comprises an anaerobic, anoxic and aerobic process reactors. In Biowin ASDM, no OMP 

removal model is included by the software developer (EnviroSim Associates Ltd, Canada) due to the lack of 

sufficient and validated kinetic parameters and removal mechanisms with regard to OMPs. As mentioned before, 

there is still a lack of understanding and data regarding the biokinetics of many OMPs across various mechanisms to 

develop a robust OMP model. This project aimed to develop and integrate such a model in BioWin ASDM, utilizing 

data generated from the various project activities (batch tests and literature review). 

 

In developing the OMP model in this project, the removal mechanisms of the 11 target OMPs were integrated into 

the ASM section of the  Biowin ASDM. The structured approach of the Peterson Matrix was used in the 

development of the model for the 11 OMPs. The Petersen matrix is a pivotal tool in modelling activated sludge 



 

KWR 2024.090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 37 

systems, and is a comprehensive framework that integrates stoichiometric coefficients and kinetic rates to describe 

and quantify the biochemical transformations and reactions occurring within the wastewater treatment processes. 

Petersen matrices are particularly useful for complex models with several processes and variables and are used a 

lot in literature (Gujer and Henze, 1991). The biotransformation rates (Kbio) vary with redox conditions of the CAS 

tanks, sludge from the aerobic, anoxic and anaerobic CAS tanks of WWTP Walcheren. Accordingly, batch tests were 

conducted to determine these rates as well as sorption coefficients for each of the 11 targeted OMPs. These were 

supplemented with coefficient values for other removal mechanisms found in the literature as reported by Martins 

et al. (2024) as summarized in Table 2. The biotransformation and sorption values used in the ASDM model 

development for OMP removal mechanisms are listed in Table 17 below. Retransformation (to parent compound) 

rates were available for only 2 OMPs, namely Diclofenac and Carbamazepine, obtained from Plósz et al. (2012), and 

hence retransformation modelling was not possible for the remaining 9 OMPs. This is an area of future work that 

needs to be conducted. 

 
 

 
Table 10: Biotransformation rates and sorption coefficients used in the ASDM OMP model development. 

    Biotransformation rate,  

Kbio (L/gSS/d) 

Sorption 

coefficient,  

Kd (L/gSS) 

No. Micropollutants Anaerobic Anoxic Aerobic All 

1 4- and 5-methylbenzotriazole 0.11 0.06 0.18 0.168 

2 Benzotriazole 0.14 0.58 0.47 0.177 

3 Carbamazepine 0.00 0.07 0.00 0.123 

4 Clarithromycin 1.87 1.08 1.75 0.395 

5 Diclofenac 0.00 0.07 0.00 0.087 

6 Hydrochlorothiazide 0.00 0.09 0.05  N/A 

7 Metoprolol 0.65 0.42 0.92 0.34 

8 Propranolol 0.76 1.02 1.51 0.332 

9 Sotalol 0.00 0.25 0.46 0.132  

10 Sulfamethoxazole 0.42 2.02 0.42 0.202  

11 Trimethoprim 1.07 0.12 0.23 0.225 

 

 

The Petersen Matrix describing the model structures of the 11 OMPs added to ASDM are shown in Table 11 . 
  



 

KWR 2024.090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 38 

Table 11:Petersen Matrix describing the model structures of the 11 OMPs added to ASDM in BioWin.  

Compound (Micropollutant) Process rate description 

Micropollutant and its 

metabolite components 
Process rate 

U
UD1 (CLI) 

U
UD2 (CCJ) 

U
UD3 (CSL) 

Sulfamethoxazole 

Aerobic processes     

Biodegradation of OMP 

-

1   
𝐾𝐵𝑖𝑜,𝑂𝑥 ∗ 𝑈𝐷1 ∗

𝐾𝑆ɳ𝐵𝑖𝑜

(𝐾𝑆ɳ𝐵𝑖𝑜 + 𝑆𝑆)
∗

𝑆𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Parent compound 

transformation 1 

-

1  
𝐾𝐷𝑒𝑐,𝑂𝑥 ∗ 𝑈𝐷2 ∗

𝐾𝑆ɳ𝐷𝑒𝑐

(𝐾𝑆ɳ𝐷𝑒𝑐 + 𝑆𝑆)
∗

𝑆𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Sorption 
-

1  1 
𝐾𝐷𝑒𝑠 ∗ 𝐾𝐷,𝑂𝑥 ∗ 𝑈𝐷1 ∗

𝑆𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑋𝑠𝑠 

     
Anoxic processes     

Biodegradation of OMP 

-

1   
𝐾𝐵𝑖𝑜,𝐴𝑥 ∗ 𝑈𝐷1 ∗

𝐾𝑆ɳ𝐵𝑖𝑜

(𝐾𝑆ɳ𝐵𝑖𝑜 + 𝑆𝑆)
∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Parent compound 

transformation 1 

-

1  
𝐾𝐷𝑒𝑐,𝐴𝑥 ∗ 𝑈𝐷2 ∗

𝐾𝑆ɳ𝐷𝑒𝑐

(𝐾𝑆ɳ𝐷𝑒𝑐 + 𝑆𝑆)
∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Sorption 
-

1  1 
𝐾𝐷𝑒𝑠 ∗ 𝐾𝐷,𝐴𝑥 ∗ 𝑈𝐷1 ∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑋𝑠𝑠 

     
Anaerobic process     

Biodegradation of OMP 

-

1   
𝐾𝐵𝑖𝑜,𝐴𝑛 ∗ 𝑈𝐷1 ∗

𝐾𝑆

(𝐾𝑆 + 𝑆𝑆)
∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Sorption 
-

1  1 
𝐾𝐷𝑒𝑠 ∗ 𝐾𝐷,𝐴𝑛 ∗ 𝑈𝐷1 ∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑋𝑠𝑠 

Diclofenac and 

Carbamazepine 

Aerobic processes     

Biodegradation of OMP 
-

1   
𝑞𝐶,𝑂𝑥 ∗

𝑆𝑆

(𝐾𝑆 + 𝑆𝑆)
∗ 𝐾𝐵𝑖𝑜,𝑂𝑥 ∗ 𝑈𝐷1 ∗

𝑆𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Parent compound 

transformation 1 

-

1  
 𝐾𝐷𝑒𝑐,𝑂𝑥 ∗

𝑆𝑆

(𝐾𝑆 + 𝑆𝑆)
∗ 𝑈𝐷2 ∗

𝑆𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Sorption 
-

1  1 
𝐾𝐷𝑒𝑠 ∗ 𝐾𝐷,𝑂𝑥 ∗ 𝑈𝐷1 ∗

𝑆𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑋𝑠𝑠 

     
Anoxic processes     

Biodegradation of OMP 
-

1   
𝑞𝐶,𝐴𝑥 ∗

𝑆𝑆

(𝐾𝑆 + 𝑆𝑆)
∗ 𝐾𝐵𝑖𝑜,𝐴𝑥 ∗ 𝑈𝐷1 ∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Parent compound 
transformation 1 

-
1  

 𝐾𝐷𝑒𝑐,𝐴𝑥 ∗
𝑆𝑆

(𝐾𝑆 + 𝑆𝑆)
∗ 𝑈𝐷2 ∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Sorption 
-

1  1 
𝐾𝐷𝑒𝑠 ∗ 𝐾𝐷,𝐴𝑥 ∗ 𝑈𝐷1 ∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑋𝑠𝑠 

     
Anaerobic process     

Biodegradation of OMP 
-

1   
𝐾𝐵𝑖𝑜,𝐴𝑛 ∗ 𝑈𝐷1 ∗

𝐾𝑆

(𝐾𝑆 + 𝑆𝑆)
∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Sorption 
-

1  1 
𝐾𝐷𝑒𝑠 ∗ 𝐾𝐷,𝐴𝑛 ∗ 𝑈𝐷1 ∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑋𝑠𝑠 

4- and 5-
methylbenzotriazole; 
Benzotriazole; 

Clarithromycin; 
Hydrochlorothiazide; 
Metoprolol; 

Propranolol; 
Sotalol; 
Trimethoprim 

Aerobic processes     

Biodegradation of OMP 
-

1   
𝐾𝐵𝑖𝑜,𝑂𝑥 ∗ 𝑈𝐷1 ∗

𝐾𝑆

(𝐾𝑆 + 𝑆𝑆)
∗

𝑆𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Sorption 
-

1  1 
𝐾𝐷𝑒𝑠 ∗ 𝐾𝐷,𝑂𝑥 ∗ 𝑈𝐷1 ∗

𝑆𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑋𝑠𝑠 

     

Anoxic processes     

Biodegradation of OMP 
-

1   
𝐾𝐵𝑖𝑜,𝐴𝑥 ∗ 𝑈𝐷1 ∗

𝐾𝑆

(𝐾𝑆 + 𝑆𝑆)
∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Sorption  

-

1  1 
𝐾𝐷𝑒𝑠 ∗ 𝐾𝐷,𝐴𝑥 ∗ 𝑈𝐷1 ∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑋𝑠𝑠 

     

Anaerobic process     

Biodegradation of OMP 

-

1   
𝐾𝐵𝑖𝑜,𝐴𝑛 ∗ 𝑈𝐷1 ∗

𝐾𝑆

(𝐾𝑆 + 𝑆𝑆)
∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑍𝐵 

Sorption 
-

1  1 
𝐾𝐷𝑒𝑠 ∗ 𝐾𝐷,𝐴𝑛 ∗ 𝑈𝐷1 ∗

𝐾𝑂

(𝐾𝑂 + 𝑆𝑂)
∗ 𝑋𝑠𝑠 

All 11 Micropollutants 
Desorption (same for all 
reactor processes) 1  

-
1 𝐾𝐷𝑒𝑠 ∗ 𝑈𝐷3 

 
 

where: 



 

KWR 2024.090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 39 

 
UD1: User Defined parameter in BioWin for parent OMP in liquid (CLI)  

UD2: User Defined parameter in BioWin for retransformation (CCJ) back to parent OMP (CLI) 
UD3: User Defined in BioWin for parent OMP adsorbed in Sludge (CSL) 
ZB: Masses of OHOs, AOB, NOB and PAOs 

XSS: Mixed liquor suspended solids (MLSS) 
 
Kinetic model parameters 

kDes (/d): De-sorption rate coefficient for CSL = 100c (applied for all OMPs) 
KS (mg/L): Half-saturation coefficient for SS (substrate) = 10f 
KO (mg/L): Half-saturation coefficient for dissolved oxygen = 0.2f 

 
Aerobic process parameters 
KD,Ox (L/gXss): Aerobic solids-liquid sorption coefficient  

KDec,Ox (L/g/d): Aerobic biotransformation rate coefficient for CCJ = 5e  
qC,Ox (L/g/d): Aerobic maximum specific co-metabolic substrate biotransformation rate in the presence of growth substrates for CLI = 1.6d and 2d 
KBio,Ox SRT = 16d (L/g/d): Aerobic biotransformation rate coefficient for CLI 

 
Anoxic process parameters 
KD,Ax (L/gXss): Anoxic solids-liquid sorption coefficient  

KDec,Ax (L/g/d): Anoxic biotransformation rate coefficient for CCJ = 5e 
qC,Ax (L/g/d): Anoxic maximum specific co-metabolic substrate biotransformation rate in the presence of growth substrates for CLI = 0.96d and 
1.2d for Diclofenac and Carbamazepine respectively. 

KBio,Ax SRT = 16d (L/g/d): Anoxic biotransformation rate coefficient for CLI 

 
aDiclofenac consumption data is presented by Grung et al. (2008). 
bMore information on the flow boundary conditions are shown by (Plósz et al., 2010c). 
cParameter value derived from literature (Ternes and Joss, 2006; Plósz et al., 2010a). 
dParameter values estimated using the measured batch experimental data and simulation for Diclofenac and Carbamazepine only. 
eParameter values estimated using the full-scale experimental data. 
fASM1 parameter values according to Spanjers et al. (1998). 

3.2.3 Case study - Walcheren WWTP 

The OMP model developed was applied to the CAS system of the Walcheren WWTP. The Walcheren WWTP has as a 

biological nutrient removal configuration (Figure 17) designed for 178,700 population equivalent and an average 

capacity of 1460 m3/h. Apart from predominantly municipal wastewater, the WWTP also receives around 20% 

industrial wastewater flows.  

 

 
Figure 17- Walcheren WWTP configuration as represented in BioWin. 



 

KWR 2024.090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 40 

 

The WWTP consists of the following treatment steps - pre-treatment (for screening, grease, and sand removal), 

primary clarifier (for solid particles removal), selector (for controlling the activated sludge processes), anaerobic tank, 

anoxic tank, aerobic tank, and secondary clarifier (for biological sludge separation). This line also includes an 

anammox process that treats the remaining water from the sludge separator before being sent to the beginning of 

the water line. The sludge treatment line comprises thickeners, a dewatering unit, anaerobic digestion, struvite 

production, and anammox. As shown in Figure 17, this system possesses both internal and external circulation routes 

to maximize nutrient removal and guarantee the desired sludge age and mixed liquor suspended solids (MLSS) 

concentration. 

3.2.4 Model calibration and validation  
 
Comprehensive sampling campaigns were conducted to characterize the Walcheren influent wastewater parameters 

and their fractions, the activated sludge (taken from the tanks under the different redox conditions), and the effluent. 

The model was calibrated using design (e.g. volumes, areas and loadings) and operational data (e.g. Dissolved Oxygen 

(DO), flows and temperature), as well as water quality parameters (influent, effluent and activated sludge 

characteristics) from the Walcheren WWTP (Table 12 and Table 13). Initially, the process configuration of the 

treatment process was represented in BioWin by using the physical dimensions of the process units. The influent 

quality data measured from the sampling campaign was entered into the influent specifier function of BioWin, 

providing the characterization of the physical and chemical components of the influent wastewater. This provided a 

list of the wastewater fractions specific to the Walcheren wastewater which can then be mapped into the BioWin 

ASDM inputs. Laboratory and online sensor data were inserted into the biokinetic model. Data quality control was 

performed on the datasets. The data was filtered to identify any extreme anomalous/unfeasible values which were 

then removed. Figure 18 shows the various locations of the sampling conducted at Walcheren WWTP. 

 

 

 

 



 

  

KWR 2024-090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 41 

 

 

 
Figure 18- Walcheren WWTP sampling locations. 

 



 

  

KWR 2024-090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 42 

The average values of the influent parameters at Walcheren WWTP are shown in Table 12.   

 
Table 12- Walcheren WWTP influent parameter values. 

Influent Unit Values 

Flow m3/h 1460 

COD mg/L 572.7 

TKN mg/L 59.46 

TP mg/L 6.58 

ISS mg/L 31.3 

Ca mg/L 85 

Mg mg/L 37 

pH - 7.64 

 

For the operating conditions, online sensor data for key process parameters were used, namely - the influent 

flowrate, return streams flowrate, internal recycle flowrates, DO concentrations in the different reactors, 

temperature of the mixed liquor, and the return activated sludge (RAS) flowrates. The physical and operational 

parameters are listed in Table 13 below. 

 
Table 13- Walcheren WWTP physical and operational parameters.  

Description Unit Values 

Influent flow rate m3/d 35057 

RAS flow rate m3/d 18624 

Wastage flow rate m3/d 456 

SRT d 19 

Anaerobic reactor volume m3 5920 

Anoxic reactor volume m3 7600 

Aerobic reactor volume m3 11400 

Total bioreactor HRT hr 17 

Secondary Clarifier surface area m2  12120 

Average DO concentration in Aerobic reactor mg/L 1.0 

Average Temperature °C 20 

 

 

The online and laboratory measurements on the effluent quality were used to compare the predictions from the 

model to perform the calibration procedure. The model was calibrated to field data representing the operating 

conditions and system performance of the Walcheren WWTP. A steady-state modelling was conducted where the 

processing units were fine-tuned. The simulations were conducted using the default kinetic and stoichiometric 



 

KWR 2024.090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 43 

parameters as available in BioWin. Additionally, the sludge retention time (SRT), and hence the wasting of sludge, 

was controlled. The SRT was calculated by the model based on the predicted MLSS concentrations which were very 

close to the observed values. The actual and simulated data are shown in Table 14. 

 
Table 14- Effluent and bioreactor actual and simulated values.  

Effluent parameters Unit Measured 

(Actual) 

Simulated (ASDM) 

COD mg/L 45.5 40.1 

TKN mg/L 5.02 4.74 

NH4 mg/L 2.4 2.2 

NO3 mg/L 4.14 4.58 

NOx mg/L 4.49 5.42 

TN mg/L 9.51 10.16 

TP mg/L 1.05 1.16 

OP mg/L 0.71 0.77 

TSS mg/L 10.5 11.0 

Bioreactor  

MLSS mg/L 4164 4162 

 

 

The very good corroboration between the actual (measured) and the simulated effluent quality parameters 

provided evidence that the model was properly calibrated. This was further ascertained by the close reactor MLSS 

concentration between the actual and simulated values. 

 

3.3 Simulation results and discussion  

After the development of the OMP fate model and its integration into ASDM, the simulation of the OMP removal 

mechanisms in the Walcheren activated sludge system was performed for all the 11 targeted OMPs.  

Screenshots of the modelling of Benzotriazole (represented as UD1) are shown below in Figure 19 to Figure 21 to 

illustrate the removal of this OMP in the various zones of the activated sludge system and other treatment steps. 

The effluent concentration of Benzotriazole is also shown. All concentrations are reported in mg/L. 
 



 

KWR 2024.090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 44 

 
Figure 19- Screenshot of the simulation of Benzotriazole in BioWin ASDM integrated with the developed OMP fate model for Walcheren WWTP 
(where UD1: Parent Benzotriazole; UD2: Retransformed Benzotriazole; UD3: Sorbed Benzotriazole)  
 

 
Figure 20- Modelling of Benzotriazole in the various zones of the activated sludge system.  



 

KWR 2024.090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 45 

 
Figure 21- Modelling of Benzotriazole in the various zones of the activated sludge system.   

 

The simulated effluent OMP concentrations (after the activated sludge system) are compared with the measured 
concentrations in Table 15. The influent OMP concentrations are also shown. 
 
Table 15- OMP concentrations of influent and effluent (measured vs simulated). 

 
The negative Walcheren removal efficiency can be assumed to be 0%, meaning no net removal of these OMPs (Carbamazepine and Diclofenac) 
was observed.  



 

KWR 2024.090 | October 2024  Modelling of OMPs removal in activated sludge and advanced oxidation systems 46 

From Table 15, the model simulated OMP effluent concentrations closely match the effluent values observed at the 